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BH-3 Photos - Teouma Bridge, Vanuatu
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6.0 - 6.45 m 

6.45-7.5 m 
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BH-4 Photos – Teouma Bridge, Vanuatu  
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CBR-1 to CBR-3 test sampling locations – Efate Ring Road, Vanuatu 

CBR-1: 
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CBR-2: 

 

CBR-3: 
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Appendix D  : Laboratory Test Results 

 Moisture Content Test Results:  

 BH-1-BH-4 (46 tests) 

 CBR-4* and CBR-5** (2 tests) 

 Particle Size Distribution Test Results: 

 BH-1-BH-4 (25 tests) 

 CBR-4* and CBR-5** (2 tests) 

 Atterberg Limits Test Results:  

 CBR-4* and CBR-5** (2 tests) 

 Moisture Density Relationship Test Results 

 CBR-4* and CBR-5** (2 tests) 

 CBR Test Results: 

 CBR-4* and CBR-5* (2 tests) 
 
* CBR-4 referred to as Test number: #1 in laboratory reports 
* CBR-5 referred to as Test number: #2 in laboratory reports 
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